



诺特检测
PRT TEST

TEST REPORT



CPSC 1530

Page 1 of 5

No.: PRT2405070493(R)

Date: May 10, 2024

Customer Name: DONGGUAN YOUCHUANG TRADE CO., LTD.

Customer Address: SECOND FLOOR, NO.158, XINXING ROAD, QIAOTOU, HOUIE TOWN, DONGGUAN CITY

Sample Description:

Sample Name : SMILEE
 Color : FUSFB
 Model No. : FT23607-03
 PO No. : 1 24 22544/545/549
 Buyer : ZIGI USA LLC
 Supplier : DONGGUAN YOUCHUANG TRADE CO., LTD.
 Manufacturer : DONGGUAN CITY HUAJIN SHOES CO., LTD
 Goods Exported To : USA
 Country of Origin : CHINA
 Quantity : -
 Receipt Date of Sample : May 7, 2024
 Test Period : May 7, 2024 to May 10, 2024

Summary of Test Results:

TEST REQUEST	CONCLUSION	REMARK
A. US California Proposition 65.on Lead Content	PASS	-
B. US California Proposition 65.on Phthalates Content	PASS	-

PASS = Meet the Requirement of Client

DONGGUAN PRT TESTING TECHNOLOGY SERVICE
CO.,LTD

Janter
Technical Manager

REMARK

If there are questions or concerns on this report, please contact our personnel within 15 days:

Business Contact: 0769-85038286

E-mail: prtits@yeah.net

Report Enquiry: 0769-33800813



Dongguan PRT Testing Technology Service Co.,Ltd
 Room 801, No. 334, Houjie Section, Huanguan Express Road, Houjie
 Town, Dongguan City, Guangdong Province, China
 Tel: 0769-85038286
 Fax: 0769-85038286
 www.prttest.com

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.prttest.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in the test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. The testing data and results published in this report are only for the reference of customers in scientific research, teaching, internal quality control, product development and other aspects.



诺特检测
PRT TEST

TEST REPORT

No.: PRT2405070493(R)

Date: May 10, 2024



CPSC 1530

Page 2 of 5

Tested Component(s) Description List:

Sample No.	Item / Component Description(s)
001	Fuchsia plastic with fuchsia fabric(outsole)
002	Fuchsia sherpa(vamp)
003	White sherpa(vamp)
004	White plush(sock, lining)
005	Fuchsia/white fabric(sock logo)



Dongguan PRT Testing Technology Service Co.,Ltd
Room 801, No. 334, Houjie Section, Huanguan Express Road, Houjie
Town, Dongguan City, Guangdong Province, China
Tel: 0769-85038286
Fax: 0769-85038286
www.prttest.com

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.prttest.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in the test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. The testing data and results published in this report are only for the reference of customers in scientific research, teaching, internal quality control, product development and other aspects.



诺特检测
PRT TEST

TEST REPORT

No.: PRT2405070493(R)

Date: May 10, 2024



CPSC 1530

Page 3 of 5

Test Results:

A. US California Proposition 65.on Lead Content

Total Lead Content (In Non-Metal Substrate)

Test Method: With reference to CPSC-CH-E1002-08.3, using Atomic Absorption Spectrometer (AAS) is analyzed.

Sample No.	Result(mg/kg)	Client's Limit (mg/kg)	Conclusion
	Lead (Pb)		
001	N.D.	300	PASS
002+003	N.D.	300	PASS
004	N.D.	300	PASS
005	N.D.	300	PASS

- Remark: 1. mg/kg = milligram(s) per kilogram = parts per million = ppm
 2. N.D. = Not detected(<Detection Limit)
 3. Detection Limit(mg/kg): 5



Dongguan PRT Testing Technology Service Co.,Ltd
 Room 801, No. 334, Houjie Section, Huanguan Express Road, Houjie
 Town, Dongguan City, Guangdong Province, China
 Tel: 0769-85038286
 Fax: 0769-85038286
 www.prttest.com

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.prttest.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in the test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. The testing data and results published in this report are only for the reference of customers in scientific research, teaching, internal quality control, product development and other aspects.



诺特检测
PRT TEST

TEST REPORT

No.: PRT2405070493(R)

Date: May 10, 2024



CPSC 1530

Page 4 of 5

Test Results:

B. US California Proposition 65.on Phthalates Content

Test Method: With reference to CPSC-CH-C1001-09.4, analysis was performed by Gas Chromatographic Mass Spectrometric (GC-MS).

Parameter	BBP	DBP	DEHP	DINP	DIDP	DnHP	-
Client's Limit [% (w/w)]	0.1	0.1	0.1	0.1	0.1	0.1	-
Sample No.	Result[% (w/w)]						Conclusion
001	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	PASS
002+003	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	PASS

- Remark: 1. BBP = Butyl benzyl phthalate CAS No.: 85-68-7
 DBP = Dibutyl phthalate CAS No.: 84-74-2
 DEHP = Di(2-ethylhexyl) phthalate CAS No.: 117-81-7
 DINP = Di-iso-nonyl phthalate CAS No.: 68515-48-0
 DIDP = Di-iso-decyl phthalate CAS No.: 26761-40-0
 DnHP = Di-n-hexyl phthalate CAS No.: 84-75-3
2. mg/kg = milligram(s) per kilogram = parts per million = ppm
 3. 1mg/kg = 1ppm = 0.0001% (w/w)
 4. N.D. = Not detected (<Detection Limit)
 5. Detection Limit [% (w/w)]:
 BBP, DBP, DEHP & DnHP: Each 0.005
 DINP & DIDP: Each 0.010



Dongguan PRT Testing Technology Service Co., Ltd
 Room 801, No. 334, Houjie Section, Huanguan Express Road, Houjie
 Town, Dongguan City, Guangdong Province, China
 Tel: 0769-85038286
 Fax: 0769-85038286
 www.prttest.com

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.prttest.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in the test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. The testing data and results published in this report are only for the reference of customers in scientific research, teaching, internal quality control, product development and other aspects.



诺特检测
PRT TEST

TEST REPORT

No.: PRT2405070493(R)

Date: May 10, 2024



CPSC 1530

Page 5 of 5

Sample Photo:



PRT authenticate the photo on original report only

***** End of Report *****



Dongguan PRT Testing Technology Service Co.,Ltd
Room 801, No. 334, Houjie Section, Huanguan Express Road, Houjie
Town, Dongguan City, Guangdong Province, China
Tel: 0769-85038286
Fax: 0769-85038286
www.prttest.com

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.prttest.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in the test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. The testing data and results published in this report are only for the reference of customers in scientific research, teaching, internal quality control, product development and other aspects.